
 
 
 
 
 
 

OPERATIONAL CHALLENGES OF A DIRECT FILTRATION WATER 

TREATMENT PLANT IN LIGHT OF LAKE RECOVERY 
 

 
 
 
 
 
 
 

 

by 
 

 
 
 
 
 

Sanjeev Kumar Tagra 
 
 
 

 
Submitted in partial fulfilment of the requirements 

for the degree of Master of Applied Science 

 

 

at  

 

 

 

Dalhousie University 

Halifax, Nova Scotia  

January 2020 

 

 
 
 
 
 
 

© Copyright by Sanjeev Kumar Tagra, 2020 



ii 
 

DEDICATION 
 

 

I dedicate this thesis to my family for the everlasting support and 

patience throughout my entire academic experience. 

 

 

 

 

 

  

 



iii   

Table of Contents 

List of Tables.................................................................................................................................................. v 
[...]
source water monitoring programs (Strock, Nelson, Kahl, Saros, & McDowell, 2014). 



16 
 

Water quality changes gets noticed only when there is an upset in the plant or through 

thorough examination. Climate change further complicates identification of reason for 

this change in water quality and adds another dynamic influencing water quality. 

Increases in pH, natural organic matter (NOM), temperature and longer seasons caused 

by climate change result in higher temperatures and prolonged thermal stratification 

within lakes which are preferred growth conditions for cyanobacteria, algae and other 

biological species (Betts, 2018).   

Drought conditions can also be beneficial to cyanobacteria if periods of intense 

rainfall occurred prior to the drought, which would affect nutrient flow into watersheds 

and prolong stratification in lakes (Betts, 2018). Apart from cyanobacteria challenges, the 

water plant can also face algae problems as these predominantly start to appear with 

increasing pH and warmer temperatures.  Algae can occur in various species which can 

cause variable degrees of treatment challenges (American Water Works Association, 

2010). For example, JD Kline Water Supply Plant (JDKWSP) started to experience 

geosmin problems in 2012 which was only an aesthetic problem. However, the algal 

diatoms in 2018 event was so severe that it caused JDKWSP’s filter clogging issues which 

rendered the plant not meeting the city’s water demand. Other plants such as Taihu Lake 

in China have observed harmful algae in terms of cyanotoxins which have resulted in 

plant shutdowns (Ghernaout, Ghernout, & Saiba, 2010).  Some other types of algae can 

also lead additional formation of disinfection by-products such as trihalomethanes 

(THMs) and haloacetic acids (HAAs) acids (Joh, Yang Soon, Shin, & Lee, 2011).  

  



17 
 

2.5. Local connection to Lake Recovery 

Halifax Water operates two large water supply plants – JDKWSP and Lake 

Major WSP (LMWSP) drawing raw water from Pockwock Lake and Lake Major 

respectively. Since 2000, the pH in both water supplies has been increasing, and more 

importantly the source water pH has been trending towards a pH of 6 which is selected 

as the threshold pH for sustaining healthy fish and biological habitat in Atlantic Canadian 

lakes (Nova Scotia Environment, 2017). Additionally, the cutoff pH for cyanobacteria 

presence is 5 (American Water Works Association, 2010). In 2002 there were 153 days 

where pH was less than 5 in Lake Major; whereas for the period between 2010 and 2015, 

there were less than 10 days in total when the pH was lower than 5. Similarly, in 

Pockwock Lake there were 162 days in 2005 where pH was less than 5, and from 2010 

to 2015 there were only 7 days in total that had a pH < 5 (Anderson, Krkosek, Stoddart, 

Trueman, & Gagnon, 2017). 

Both water supplies were historically considered to have low colour (true colour) 

and the treatment plants were primarily designed for particle removal.  The colour in Lake 

Major has increased from an average of 22 to 48 TCU, and for Pockwock Lake the colour 

has increased from an average of 12 to 21 TCU from 1999 to 2015.  Similarly total organic 

carbon has increased by about 1 mg/L in each of the lakes from 1999 to 2015, from 4 to 

5 mg/L in Lake Major, and from 2.4 to 3.4 in Pockwock Lake (Halifax Water, 2018). The 

behavior of these parameters is exactly in line with what has been seen around the world 

in terms of Lake Recovery as explained earlier in this chapter.  

In terms of biological response of the lake, in the fall of 2012, Pockwock Lake 

started experiencing the presence of geosmin for the first time in the plant’s history. Since 



18 
 

then geosmin has become an annual issue, and is present in the water for between 6 weeks 

and 6 months every year, starting in August/September. The average concentration when 

geosmin is present is 10 ng/L, which leads to a significant increase in customer complaints 

about water quality (Halifax Water, 2019). Geosmin was the first instance of the 

biological response due to increasing pH of the lake and the re-presence of algal 

communities in the lake. More recently, and the core of this thesis is the episode JDKWSP 

had with the algal diatoms which are known to clog filters. This is discussed in more 

details in subsequent chapters.  

The water quality changes have had major impacts to the plant operations. 

Average coagulant dosages at the LMWSP showed a significant increase during the 

period between 1999 and 2015. The average alum dose at the LMWSP increased by 

nearly four times from 15 mg/l to 60 mg/L. Statistical test results show that alum dose at 

the LMWSP was increasing at a similar rate to color concentration in Lake Major, and 

therefore it is likely that this increase in organics resulted in additional coagulant demand.  

(Anderson, Krkosek, Stoddart, Trueman, & Gagnon, 2017). The JDKWSP has been 

experiencing reduced filter run times, and in the past few years, and for the first time in 

35 years, have had to start increasing the alum dose from 8 to 12 mg/L.  The changing 

water quality in Pockwock Lake is approaching the limits of design for a direct filtration 

facility (Colour ≤ 20 TCU and TOC ≤4 mg/L) (Halifax Water, 2018). This increase in 

alum dose generates added cost for the utility, and there is also associated additional 

chemical demand for pH & alkalinity adjustment as well as residuals handling in response 

to additional alum. Furthermore, the increased alum dose can adversely affect filter run 

times by faster head loss development. 



19 
 

2.6. Summary 

 Stringent air quality regulations have lowered acid rain precipitation which in 

turn has affected lakes across various parts of the world to recover from acidification. The 

lakes have seen a constant increase in DOC concentrations. However, the change in DOC 

of a particular lake or water body depends on different factors including geology and 

topology. Some lakes have seen an increase in pH and DOC at a faster pace than others. 

The two local water supplies in Halifax have also observed the effects of Lake Recovery; 

however, since JDKWSP is a direct filtration plant, the impacts of these effects can be 

higher than a conventional filtration plant. The next chapter explains the treatment 

process of the JDKWSP and provides an insight into the shortcomings of the plant that 

makes it vulnerable to Lake Recovery effects. Lessons learned from this plant can be 

applied to others experiencing similar water quality changes due to Lake Recovery.  



20 
 

Chapter 3 Methods and Materials 

3.1 Description of the study site 

The study site used this thesis is the JD Kline Water Supply Plant (JDKWSP). 

JDKWSP is the largest drinking water treatment plant in Atlantic Canada and supplies 

water to the mainland Halifax, Bedford and Sackville parts of Halifax Regional 

Municipality (HRM). It is located in the Upper Hammonds Plains area of HRM as shown 

in Figure 11. The plant draws its raw water from Pockwock Lake, a fairly pristine water 

supply that falls under a protected watershed with negligible anthropogenic influence. 

The watershed is split by Hants and Halifax Counties. The plant sees a seasonal water 

temperature variation from ~1 to 23°C, with temperature maxima and minima occurring 

in August and January, respectively. 

The JDKWSP was commissioned in 1977 and is a direct filtration surface water 

treatment plant with a capacity of 220 ML/day (currently supplies ~ 82 ML/day), located 

on Pockwock Lake. This lake has very low alkalinity (<1 mg/L as CaCO3) which is 

typical of the surface waters in Nova Scotia. 

 



21 
 

 

Figure 11: Location of JDKWSP in reference to Atlantic Canada and North America 

(Obtained from: Tropea, Ginn, Cumming, & Smol, 2007). 

 

As presented earlier in Chapter 1 (Figure 3), the pH has been increasing from 5 

and is trending towards 6 slowly. A similar trend has been seen for organics (color). Table 

1 shows a typical water analysis of JDKWSP in comparison to The Canadian Drinking 

Water Quality Guidelines (CDWQG).  

  



22 
 

Table 1: Water quality reported by the JDKWSP in 2019 and its comparison to the 

Guidelines for Canadian Drinking Water Quality (CDWQG). Units of measurement are 

mg/L unless otherwise noted. (Halifax Water, 2019) 

Parameters 

JDKWSP CDWQG 

Raw  

Water 

Treated  

Water 

Maximum 

Acceptable 

Concentration 

Aesthetic 

Objective 

Concentration 

Alkalinity (as CaCO3) <5.0 21.0 - - 

Aluminum 0.102 0.105   0.2 

Calcium 1.0 4.2 - - 

Chloride 7.2 8.9 - ≤250 

Colour (True colour 

Units) 14.5 <5.0   ≤15.0 

Hardness (as CaCO3) 4.3 12.0 - - 

Iron <0.05 <0.05 - <0.3 

Lead (µg/L) <0.50 <0.50 5.0  - 

Manganese 0.024 0.011  - ≤0.05 

pH (pH units) 6.5 7.5  - 7-10.5 

Turbidity (NTU) 0.4 <0.11  0.2/1.0* ≤5 

HAAs  - 0.020 0.080 - 

THMs - 0.034 0.100 - 

*0.2/1.0 means that the plant must produce water with a turbidity of <0.2 NTU 95% of 

the time and <1.0 NTU 100%.  

 

The water quality presented in Table 1 shows that the finished water produced at 

JDKWSP meets or exceeds the CDWQG. However, it does not demonstrate the 

challenges that the plant faces when there is a change in the raw water quality (for 

example lake turnovers, sudden turbidity fluctuations). It is very important to put forward 

process changes and upgrades in order to meet the challenging water quality of the future 

and make the plant more resilient and robust.  

3.2 JD Kline Treatment Process 

Raw water is pumped into the direct filtration facility through a 1.2 m (48") inlet 

pipe and flows under gravity into the subsequent treatment processes. The treatment 

process starts with three rapid mix tanks (namely mix tank # 1, #2 and #3) in series, four 



23 
 

parallel trains of three-stage hydraulic flocculators, eight direct dual media rapid filters 

in parallel, followed by finished water chemical injection for pH adjustment, fluoride and 

corrosion control. Lime (Calcium Hydroxide) is added to boost the alkalinity of the raw 

water followed by potassium permanganate (KMnO4) for taste & odor control and 

oxidation) in the first mix tank. The pH at the end of pre-mix tank #1 is approximately 

10.  

The water is allowed to further react and mix in mix tank 2. At the end of this 

mix tank and the start of next, aluminum sulphate (alum) and carbon dioxide (CO2) are 

added. Alum is the main coagulant that is used at the plant. CO2 is added to lower the pH 

and bring it in the range for proper coagulation which for this plant has traditionally been 

between 5.6 and 6.0. Alum dose for the plant for its first 35 years of operation has been 

8.0 ±0.5 mg/L. However, due to the increase in the organics, it has been slowly raised 

over the last seven years to 12±0.5 mg/L. Additionally, during the colder time of the year 

(December to May), a non-ionic polymer (0.025–0.065 mg/L) is added as a coagulant aid.   

Since JDKWSP is a direct filtration plant, an increase in alum dose can result in 

faster headloss development on filters due to formation of a heavier and bigger floc. 

Knowles (2011) carried out bench and pilot scale experiments to trial other coagulants 

such as ferric sulfate, polyaluminum chloride (PACl) and aluminum chlorohydrate 

(ACH) against aluminum sulfate (alum) using variable coagulation dosage and pH 

conditions. The study showed that although alternative coagulants can lower the DOC 

and subsequent DBP formation potential, they can also result in lower filter runs and unit 

filter run volumes (UFRV). Thus until further research and pilot trials can be performed, 

alum is the preferred coagulant in the plant.  



24 
 

The plant had pre-chlorinated the water at the rapid mix (mix tank # 3) stage 

since its commissioning in 1977 to 2013. Pre-chlorination was stopped in 2013 based on 

research conducted by Stoddart & Gagnon (2015). This research proved that when 

prechlorine is removed, adenosine triphosphate (ATP) concentrations on the filter media 

increased from ~50 to ~200–500 ng/cm3 which showed that the filters converted from 

conventional to passive biofilters. Filter performance analysis revealed that conversion 

increased the filter effluent turbidity and reduced the filter head loss accumulation rate. 

Unit filter run volumes and filter run times were maintained. Water quality monitoring 

indicated that finished water total disinfection by-products were reduced by ~10–20 µg/L 

for trihalomethanes and ~6–10 µg/L for Haloacetic acids. However, as described 

elsewhere in the subsequent chapter, pre-chlorine was turned back on in July 2018.   

The water exits the Mix Tank 3 into a common flocculated water channel and 

goes into four identical flocculation trains where three-stage tapered hydraulic 

flocculation occurs. Flocculation tanks are 5.0 × 5.0 × 7.8 m each (L × W × D), with a 

typical retention time of 22 min each (Stoddart & Gagnon, 2015). Vadasakkari and 

Gagnon (2011) evaluated these flocculators and showed the water short-circuiting a 

preferential path in the flocculation tanks. One of the reasons is the low mixing intensity 

(G-Values) in these tanks which is low due to the plant operating at less than half of its 

design capacity. The design and shortcomings of these flocculators are further discussed 

in Chapter 5. The velocity of water reduces as it passes through these trains.  

The floc water is then dispersed between seven (eight on-site, however only 

seven used at any given time under normal operating conditions) anthracite and sand 

media filters. From bottom to top, each filter contains 300 mm of silica (0.45 mm effective 



25 
 

size) sand and 600 mm of anthracite (0.9 mm effective size) respectively. Halifax Water 

is currently undergoing a project to rehabilitate all eight filters since they were original to 

the plant. Recent filter surveillance data showed that the media had rounded over the 40-

year use. In June 2018, when the diatoms started to cause filter clogging, only two out of 

eight filters were rehabilitated and the remaining six still had old media and underdrain 

systems. Operating the old filters is challenging because as media gets more rounded, it 

changes its characteristics in terms of effective size and porosity which then translates 

into substandard filtration or a filtration process that is not robust enough to handle water 

quality upsets. Small changes in coagulation pH and coagulant dose could have bigger 

impacts on the effluent turbidity and filter runs. As per the approval to operate permit1, 

the filters are run until one of the parameters is reached, i.e., either headloss reaches 2.15, 

turbidity reaches 0.1 or filter run time reaches 80.0 hours. Although ageing filters are not 

an issue that is brought on by Lake Recovery, the impacts of age are however magnified 

by the water quality upsets due to Lake Recovery.  

The filtered water goes into clearwell from where it is sent to the city for 

distribution. As the water is leaving the clearwell, it is dosed with chlorine for 

disinfection, sodium hydroxide (NaOH) to bring the final pH to 7.4, zinc/ortho-

polyphosphate as a corrosion inhibitor, and hydrofluorosilicic acid to aid in dental health. 

Figure 12 shows a schematic of the process for JDKWSP.  

 

 
1 Approval to Operate is a permit issued by Nova Scotia Environment that gives guidelines for the plant to 

stay in compliance with the drinking water guidelines set out by the province.   



26 
 

 

 

 

 

Figure 12: JD Kline WSP Process Schematic Diagram (Obtained from: Stoddart & Gagnon, 2015) 

2
6



27 
 

3.3 Data Collection and Analysis 

3.3.1 Plant Data  

The majority of the plant data discussed in this thesis has been downloaded using 

PI Datalink add-in for Microsoft Excel. The source of the data is the PI data historian used 

by Halifax Water for the majority of their plant and distribution attributes. The plant staff 